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1. Purpose :

To evaluate the performance of MINIFLEX 3-BFN Connector L-HD TYPE in accordance PRS-2650.

2. Specimen :
(1) Connector : MINIFLEX 3-BFN Conn. L-HD TYPE- -+ P/N 20982-0**E-01

(2) FPC : Made by Taiyo Industrial Co.,Ltd.
FPC Thickness : t=0.20£0.03 (Actual measurement : 0.19~0.20 mm)

3. Test Sequence :
All the evaluation was performed in accordance with Table.1 Test Sequence.

4. Result :
See Table 2-1~2-5. Graph 1~14. For the detail of testing conditions and requirements, see PRS-2650.

5. Conclusion :
All the specimen met the requirements of PRS-2650.
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|
Table1 Test Sequence

Group
A B C D E F G H J K L M N |P|Q|R

CIT Resistance 2,7

Test ltems

High Temp &
High Hum energizing

High Temp &
High Hum Life

Soldering Heat Resist. 1

Conidnil PEX I
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Table2-1 Test Result

Sample Data
Test Item Measurement Spec. qty " AE X MAX. MIN. s Xt3s Judge
Iniial 60mQ MAX. 23910 | 20904 | 1904 | 3617 | 34781 | O
T L T 157] CEEE U S RS S U E—
Contact After 20th ARI\;f\S(mQ 0490 | 473 | 354 | 1605 | 5305 | O
Resistance
(mQ) Iniial 60mQ MAX. 15060 | 1894 | 1106 | 2384 | 22212 | O
T S R 7] e E
AR=40mQ
AGrowp After 20th " 1126 | 456 | -165 | 1356 | 519 | O
Durability o
Loélc(;itn Inital TN MAX. 5172 | 547 | 502 | o184 | 574 | O
Force | B1P e (0.21N/Pos. T e e e R A
(N) 20th cycles x51P) 3894 | 405 | 38 | 0087 | 4155 | O
Un_l;c\)ztk ) Initial 071N MM, 3268 | 346 | 316 | 0124 | 28%6 | O
I (0.014N/Pos. T T S SRR N N S N
(N) 20th cycles x51P) 2832 | 299 | 270 | om7 | 2481 | O
B Group
N 6.63N MIN.
N Inital 013N PoentP) 15420 | 1585 | 1516 | 0263 | 14631 | O
. 3-SR R T S T e NS S SR S S
Retention 510N MIN
Fa\rjc;e 20th cycles 010N IPosstP) 13370 | 1393 | 1307 | 0383 | 12221 | O
C Group crr 0.3N MIN. 5 (30| 1213 | 133 | 106 | 0079 | 0976 | O
Retention [--------------"----------mmo Rk R bbbt R bbbt R bbbl Rb bbbt Rt
Force
N HID 0.3N MIN. 5 |10| 0514 | 060 | 044 | 0055 | 0349 | O

U : Upper Contact L : Lower Contact

Conidentil C -PEX

4/ 1



Document No.

MINIFLEX 3-BFN L-HD TYPE Test Report TR-20010-00EN

Table2-2 Test Result

Sample Data
Test Item Measurement Spec. qty N TAVE X VAX. MIN. s X435 Judge
Initial 60m Q MAX. 23.765 29.90 19.05 3.354 33827 | O
s Mo 5 |55 oess | 455 | s20 | 1720 | s813 | O |
__Vibration | AR=40mQ ]
Contact After Shock MAX 0.587 4.69 -3.32 1.812 6.023 O
Resistance
(mQ) Initial 60m Q MAX. 14984 | 1883 | 1113 | 2245 217119 | O
D Group w | Ater | i | oase | s | 1304 | som | o |
| vioaton | apesomo | OO 1T | 39 | A8 | 13| 808 1O
Vibration MAX.
Shock After Shock 1.293 445 -1.61 1.410 5.523 O
In Vibration 1 No Discontinuity O
Discontinuity ~|-~==-=----"1 o 100 [0 [
In Shock ' No Discontinuity O
Vli?)frtae{ion No Abnormality O
Appearance [T T NoAbnormality | 10 |10~ p ey
After No Abnormality O
Shock
Initial 60m Q MAX. 23.856 29.92 19.13 3.467 34257 | O
U oo B |255f -
Contact After Test AR=40mQ 0.513 438 -3.45 1.722 5.679 O
! MAX.
Resistance
E Group mQ) Initial | 60mQ MAX. 14926 | 1871 | 125 | 2474 | 21448 | O
. L= B |255f -
Fretting AR=40mQ
corrosion After Test MAX. 1.271 442 -1.81 1.357 5.342 O
Discontinuity In Test 1 sec. 10 |10 No Discontinuity O
MAX.
Appearance After Test | No Abnormality | 10 |10 No Abnormality O
Initial 60m Q MAX. 23.886 29.78 19.17 3.418 34140 | O
L R iy I 1 e s e Al teeiueiell Sk
Contact MerTest | SRom 0566 | 427 | 338 | 1647 | 5507 | O
F Group Resistance :
(mQ) Initial 60m Q MAX. 14.904 18.92 11.14 2.297 2179 | O
Thermal T P S P W S (S SO S S
Shock AR=40mQ
After Test 1.257 4.66 -1.73 1.383 5.406 O
MAX.
Appearance After Test | No Abnormality | 10 |10 No Abnormality O

U : Upper Contact L : Lower Contact
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Table2-3 Test Result

Test Item Measurement Spec. S:Typle n Data Judge
Initial 60m Q MAX. 23.809 29.96 19.07 3.466 34.207 O
HYfrommmmmmmo oo L R N IRRRA ) R EEitt RERRALLRN RELES
Contact MerTest | 2 Rl\zf\?(m Q 0475 | 464 | 313 | 1732 | 5671 | O
G Group Resistance :
Q agr
Hghtemp, | (M| | el | SmOMAX JOa Il I ISk Mt el
Life L ARG 5 |255
After Test 1.334 4.65 -1.72 1.413 5.573 O
MAX.
Appearance After Test No Abnormality 10 |10 No Abnormality O
Initial 60m Q MAX. 23.802 29.95 19.10 3.632 34698 | O
U frommmmmmemrgmer e oo T B e ] e R
Contact AfterTest | S R-40mQ 0486 | 430 | 292 | 1614 | 538 | O
: MAX.
Resistance
(mQ) Initial 60m Q MAX. 14844 | 1885 | 11.13 2423 213 | O
R i CEE e I e e e H A IR
AfterTest | AR=40mQ 1359 | 440 | 184 | 1450 | 5709 | O
MAX.
Initial No Abnormality O
U B 250 e
H Group DW After Test No Abnormality O
Volltagie No Abnormality
High Temp. Initial No Abnormality O
& High Hum. Lp------ B 250
energizing After Test No Abnormality O
Initial MIN. 5.0x10°M Q O
U frommemmmee Rl MERA
Insulation After Test MIN. 1.0x 105MQ O
Resistance 100MQ MIN
MQ) Initial MIN. 4.0x105M Q O
R R MRS
Ater Test MIN. 2.5x 105MQ O
Appearance After Test | No Abnormality 10 |10 No Abnormality O
XU : Upper Contact L : Lower Contact
Confdenil G -PEX I
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Table2-4 Test Result

Sample Data
Test Item Measurement Spec. ay | " [TAVE. X NMAX. MIN, s X435 Judge
Initial 60m Q MAX. 23.722 29.95 19.00 3.419 33979 | O
AU fmmmmmmmmm - AR—4OQ oI o] e e (el Aniieieieieleiel Heiieieieieletel el
Contact After Test ~rom 0.606 4.00 -3.57 1.664 5.598 O
. MAX.
Resistance
(mQ) Initial 60m Q MAX. 15.145 18.94 1.1 2.324 217 | O
I R AR‘4OQ 5 |255f oot mmroopmommomeopesomssmomope oo
After Test =rom 1.078 4.30 -1.78 1.338 5.092 O
MAX.
Initial No Abnormality O
U |7 o 723 ] e B
J Group DW After Test No Abnormality O
. No Abnormality
) Voltage » .
High Temp. Initial No Abnormality O
& High Hum. L of-----------1 5 |250f b
Life After Test No Abnormality O
Initial MIN. 5.0x10*M Q O
U |~mmes B |250f - e oy
Insulation After Test MIN. 1.5x10‘MQ O
Resistance 100M Q MIN
MQ) Initial MIN. 5.0x10‘M Q O
[ O 1723 ] e B
After Test MIN. 1.0x10'MQ O
Appearance After Test | No Abnormality | 10 |10 No Abnormality O
Initial 60m Q MAX. 23.741 29.86 19.01 3.611 34574 | O
[0 e I /13 ] e e i e B
Contact After Test A haig(m Q 0.614 3.89 -3.33 1.604 5.426 O
K Group Resistance :
Q e
Cadtemp. | M| | R SmOMAK [ | 19008 | 188 | s | 22T | B 19|
Life AR=40mQ
After Test 1.193 453 -1.55 1.364 5.285 O
MAX.
Appearance After Test | No Abnormality 5 5 No Abnormality O
Initial 60m Q MAX. 23.853 29.88 19.13 3.544 34485 | O
U |- AR—4OQ I o] e e ieiieieil Aeiieieieieieleiel Aeiieieieileiel el
Contact After Test '\; AXm 0.485 4.06 -3.08 1.642 5.411 O
L Group Resistance .
(mQ) Initial 60m Q MAX. 14.995 18.85 11.01 2.395 22180 | O
Gas(H2S L |- L R B R e e
(F:5) AR=40mQ s %
After Test 1.102 4.04 -1.82 1.386 5.260 O
MAX.
Appearance After Test | No Abnormality | 10 |10 No Abnormality O

U : Upper Contact L : Lower Contact

Conidnil PEX I

7/ 1



Document No.

MINIFLEX 3-BFN L-HD TYPE Test Report TR-20010-00EN

Table2-5 Test Result

Sample Data
Test Item Measurement Spec. ay | " [TAVE. X NMAX. MIN, s X435 Judge
Initial 60m Q MAX. 23.721 29.75 19.00 3.535 34.326 O
HY [rrmmmmmmmm e I R N IRRRA ) R bbbt RERRALLRR RELEY
Contact AfterTest | 2 RM:?(m Q 0576 | 397 | 331 | 1695 | 5661 | O
M Group Resistance :
(mQ) Initial 60mQ MAX. 15.046 | 19.20 | 11.10 2.376 2174 | O
Gas(SO: T R et I N 1] R e B R EEE T FECEEEEEEE SELEE
(SO2) L N Redor 5 |255
After Test 1.108 3.98 -1.94 1.335 5113 O
MAX.
Appearance After Test | No Abnormality | 10 |10 No Abnormality O
Initial 60mQ MAX. 23.677 29.89 19.11 3.538 34.291 O
U [rommmmmmm oo ] B B ] R ERR
Contact AerTest | 2 R,\zf\f(m Q 0634 | 398 | 364 | 1661 | 5617 | O
N Group Resistance :
Q e
Salt Water (mQ) ] Initial 60m Q MAX. - 15.013 18.89 1.1 2.386 22171 O
Spra N e e e T T T R e
pray MerTest | 2R=40mQ 1281 | 417 | 150 | 1438 | 550 | O
MAX.
Appearance After Test | NoAbnormality | 10 |10 No Abnormality O
ZeE‘S”;cT')me T 3sec.MAX | 5 |5 MAX. 0.1sec. o
P Group '
. Wetness:
Solderability Appearance cT 95%  MIN. 5 |5 95%MIN.was wet. O
Q Group Reflow twice
Soldering No Abnormality 5 5 No Abnormality O
Heat
Resistance Soldering iron
R Group _ _
0.3A/Contact AJAE(OK 5 |5 MAX.AT=10.6K O
Temp. rising : No Problem

XU : Upper Contact L : Lower Contact
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Graph.7 A change of contact resistance
G group : High Temp. Life

F group : Thermal Shock
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H group: High Temp. & High Hum. energizing
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Graph.11 A change ofcontactresistance
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Graph.12 A change of contact resistance
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Graph.14 A change of contact resistance
N group : Salt Water Spray




